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Test Summary

. s, S — KA
ﬂi = ﬂﬁl < RTN-UN-2101-4011 :Hi = %& H gq *‘{L Wi /T":{J\ Rechargeable Li-ion
Report No. Date of test report | 2o 21 .2 S Sample name -y
attery
AL RSB | 38VO0TOWh | JEi (e)
Sample model SOl Specification 205mAh mass (g) 3.7¢
RN W R RARNMES IR, A6 R
Appearance Silver nylon/Al/PP compound film, bag vellow high temperature tape.
3 7 44 A AR SERTRETRREE AT R4 7]
Manufacturer Name Dongguan Amperex Technology Limited
» I P o) AR ST R TR T e 1 7
TS s R Manufacturer West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Manufacturer address Guangdong Province, P. R. China
Information FERR== A H 1~ B A -
Tilegilvane Kimsiban +86-(0)769-8898 9338 F-mail SSL-Reception@ATLBatlery.com
kgt "
Wibsite www atlbattery.com
TR B IREENTBIRRHEAT A 7 h S
Lab Name Dong guan Amperex Technology Limited Central Lab
7 225 s 2 T RS ) Tl R | 2
Sy bl rb@rﬂ\ﬁ/\l\)ﬁ R LB I Tk a1 5 |
S E]E Tibadiess West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Lk 11.1 formation T Guangdgn;% Jl’r;gince, P.R. China
HL I HLF HBA ~
+86- -8898 914¢ . attery.
Telephone Number 86-(0)769-8898 9149 Fomail Lab-Service(@ATLBattery.com
T
nglji%te www.atlbatterv.com
¥ W H 44 F5 K B5R(EAs /A Bkt RiigEs
No. Name of test items Test result (Pass/Fail) Remark
1 i R i ,
Altitude simulation Passed
" L A At ,
Thermal Passed
. ) At /
Vibration Passed .
Shock Passed
5 AR KL 1tk /
External short-circuit Passed
. i Akt ,
Crush/Impact Passcd
. WA At ,
Overcharge Passed
. T &L )
Forced discharge Passed

T 38 7 R 2 i e
Test method and
criterion

BEA I RTINS E A AR IR %ﬁzﬁﬁﬂ&ﬁﬂﬂﬂ

ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 / fuﬁi}%%
s . 5«7 \
UNITED NATIONS “Recommendations on the ;,Daﬁégmn Al‘ﬂ],’w}

TRANSPORT OF DANGEROUS GOODS™ Manual of Tq mology Limite 1311?

Tests and Criteria \ Tl VC;T
AR ¥
ST/SG/AC.10/11 Rev.6/Amend 1,38.3 t\gﬁﬁfi‘) A f

e .x, . o —
wu: (T e
Signature: T

SRAERR: oo AT (b]gllcll.tlu_,) “ 2 /

Guo Jiali; Center Director

s Hs el S 1
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Test Report
A 4RE (Report No.): RTN-UN-2101-4011

e W A B kAR AL

Sample Name: Rechargeable Li-ion Battery

BE B 2 361-00141-20

Sample Model: 361-00141-20
T 48 B AL AREHBRIEB A R

Consignor: Dongguan Amperex Technology Limited

/RRAIN
F;ﬁ?ﬁﬁ%&?ﬁF&ﬁ 5&’& Eﬂ DS
l i | Vps ]

Dongguan Amper@x Technologj'gf Limited Central Lab
\ V '_/2 /

&w
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i1 #5455 Report No.: RTN-UN-2101-4011 Page 1/11
FEAM AR TR ) ¢ LR WK ] ZFER
Sample name Rechargeable Li-ion Battery Test category After testing
=] =]
FMIS 361-00141-20 Feh U B 2021-01-12
Sample model Accepted date
m N .
ﬁ"”ﬂ,ﬁ . 3.8V 0.779Wh MAFF e A A 2021-01-14
Sample specification Test start date
= AN il &j:
FERECE () . RS 2021-01-29
Sample quantity (pes.) Test end date
TIEAL REEHREIR R PR 7]
i Consignor Dongguan Amperex Technology Limited
THERBRALE R =
2 i | ]
Consignor Information FFE R M hik i @r_ ARAARSE AR LR Tk T 1 5
Consionor address West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
& City, Guangdong Province, P. R. China
il 1 R A R REEHTRETE B IR A F]
Manufacturer Name Dongguan Amperex Technology Limited
; W E ARG RS AR LIRS E Tk 1 5
i) 5 7o i 1
S H1E B Manufacturer address West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
Manufacturer City, Guangdong Province, P. R. China
Infi ti 3
prormation SR 186-(0)769-8898 9338 | BT WA | o1 Reception@ATLBattery.com
Telephone Number E-mail
Wiﬂ; www.atlbattery.com
Website
MRS AF RBRRBE: 15°C -25C; FRBERME: 45%-75%
Test EXvITonIIE Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
FE AN WA R/ RAMESR, AT
Appearance Silver nylon/Al/PP compound film, bag yellow high temperature tape.
BEE CRTER a5 ARk
WA T5 VA S b v ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

Test method and criterion

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS
GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

R R AR fRBh phids SRR HYE. dETIH. SRHEH

N I b
’?‘Efitmefs Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Overcharge, Forced discharge
SR, ZAEMTERAE CRTER RS kA bR i
WX L5 ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 frufE I ER
Eoneluston The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11
Rev.6/Amend 1, 38.3
WA 5 _‘], 51 RN
Testers *)P iz{ L) {EP (Testers)
Haiil A\ A (BARR)
Compiler ‘ (Technician) xR %ﬁﬁﬁ&ﬂﬁﬂaﬁﬁ O3]
2 §) o WRATEID | /i ;ésﬁg/@/
Checker (Test Engineer) Don "guz_m Amperex Teehﬂology
5 " T 3 lelted’Central Laﬁ]
% | £ ,
XTI o - PO Ty )
HE v ] \ N (31gnature)
Approval FRAEWE: LR

%% H - wm’h? H

Guo Jiali: Center Director

Form No.: QF-QSP-LAB-1047-08E
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T i dthid B it
Sample description and description
ST TR A A
Sam;lle name Rechargeable Li-ion Battery Model l-URTL-20
B 205mAh ARl 3.8V
Rated capacity Nominal voltage
vl F -1
Chemical composition
WA 78 s o IR W IR T e (1C HIR A AR 435V, SRJG DA 435V i JE T L
Test charge program F 0.05C)
WAFIBCRES? eI P B 0 U T T MO FEE (B4 2C BB 3.0V)
Test using a program
DA i 1]

Test sample image

ER AT = 2: B

Figure 1: positive Figure 2: negative

& 3: ARid
Figure 3: Logo

Form No.: QF-QSP-LAB-1047-08E




ik 4 s Report No.: RTN-UN-2101-4011 Page 3/11
g
. R B M 4% B . 15k
P | WIRSTH 4 fre R Rt wigg | FREE L g
Standard requirement or the clause Test
No. Name of test Test result ; Remark
number of standard conclusion
A CGET R Yain M K5
1 %Etﬁ*ﬂ IR K3 T1, UN Manual of Test and WJBH;-{E 1 ﬁ'*‘ﬁ /
Altitude simulation | Criteria ST/SG/AC.10/11/Rev.6/Amend 1,383 | See Appendix 1 Passed
Test 1
B « P ar i Pnaing g W
= b 1A =
2 {nﬁl}ﬁlﬁ&i FRHET-M R84 T2, UN Manual of Test and IIL{;H"& 2 ﬁ*‘ﬁ /
Thermal Criteria ST/SG/AC.10/11/Rev.6/ Amend 1, 38.3 See Appendix 2 Passed
Test 2
- AR CRT R R BER RN Rl L
9 th_éZJJ FrRdE=E I A5 T3; UN Manual of Test and I)l_l.ii%?k 3 G /
Vibration Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 Sce Appendix 3 Passed
Test 3
N R L -
4 M:’ TJI FRiE by 1A8% T4 UN Manual of Test and ’IE%I;& 4 ﬁ-éﬁ /
Shock Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 4 Passed
Test 4
SP AR WA RS mA T R o
3 External FruE Iy 5% T5; UN Manual of Test and Db 5 G /
. . Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 5] Passed
short-circuit Test 5
I A B« T i Pnaiing gl Waedn
6 *ﬁ: El?ﬁd‘f FireF M 3R5& T6; UN Manual of Test and M igﬁi% 6 ﬁﬁ} /
Crush/Impact Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 6 Passed
Test 6
e A ] <R T b S R AT =
7 T FriiEE I A45% T7; UN Manual of Test and L 7 it /
OVCI’Chal’ge Criteria ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 See Appe]]djx 7 Passed
Test 7
8 i BEA I « Tl Pnz i iy B Raedn an, )
g ot il FAC FRHESE b A58 T8; UN Manual of Test and DL 8 it /
Forced discharge Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 8 Passed
Test 8
HURRwIE| /
Test items
| - e
b N, n \J
3 LIRS 2 / Post /
.. AW a1 e m
Subcontracted test condition VARE R s code
Subcontracted
Laboratory Hikk / i /
Address Tel.

Form No.: QF-QSP-LAB-1047-08E




5 45 Report No.: RTN-UN-2101-4011 Page 4/11
e 1 WHASTH 4 75 AL
No. Name of test items Altitude simulation
) 3 ¥ 7Y A L Y I i
o B R A WA AT Before test MRS After test Rk i]?ﬂ;%ﬂg,}j} ﬂi{ﬁt
e Sample Minss logs: | Sooidmal 4
SampleNo, | >2mPt RR | JHWE | R | JRRE | oy | OOV | Tes
mi@ | UM | om@E) | Ux(V) %) | result
(OSIBRETQ | BRELTA
B i | ey 3.7648 4.334 3.7643 4328 0.01% | 99.86% 0
charged
—eee T
NOSOKOISBREUI | ™ Leye tuly 3.7876 4332 3.7873 4.326 0.01% | 99.86% 0
charged
. HksER T
aiootaize | leyehuly 3.7693 4.332 37689 4.326 0.01% | 99.86% 0
charged
sspREQ | ERFEETM
OISO TR | " ropilly 3.7744 4333 3.7742 4327 0.01% 99.86% 0
charged
- HksER T
WA oeaBoM | teye fully 3.7764 4.332 3.7756 4.325 002% | 99.84% 0
charged
D | 25 KseRg
e e 3.7714 4335 3.7709 4328 0.01% 99 84% 0
charged
cosanREDD | B KoERT
NOSOKOIIDREPO | 25eye fully 3.7589 4.335 3.7588 4.328 0.00% | 99.84% 0
charged
. 25 s AT
NOSOROSIIERSO | asexe fully 3.7676 4.336 3.7672 4.329 0.01% | 99.84% 0
charged
o 25 KL Tl
O Do | 2scye fully 3.7538 4.334 3.7535 4.327 0.01% 99.84% 0
charged
2 3 25 ot A Fo
N st | 2seye fully 3.7677 4.335 3.7675 4.328 0.01% 99.84% 0
charged
L F%EH

I L-iltms; V-HEG D-IRA; R-kEE; Fofk; O-JGillt, JoHFS, Jofifie, Joms, JiEAk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1047-08E
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Fg ) MR H 44 Bk T A
No. Name of test items Thermal test
N B ERAS AT Before test MR After test iRk iﬁ“%'ﬁﬁ Wik
FE S 4 Sample Mass loss Residual | %5
Sample No. | 4P FR | JRAE | ORR | TBRWE | OCV | Test
m; (8) U, (V) m>(2) Us (V) (%) | result
sk ‘ Hikse T
ROSRISSBREIR | ™ iogesully 3.7643 4.328 3.7644 4.247 0.00% 98.13% 0
charged
- HikseTl
NOIOKOIBREUT | leye fully 3.7873 4.326 3.7874 4.244 0.00% 98.10% 0
charged
, Hikse i
nggiggﬁ?gg) ey fily 3.7689 4.326 3.7689 4.241 0.00% 98.04% 0
charged
HksER T
NOSSOIEL | T iayenilly 3.7742 4.327 3.7741 4244 0.00% 98.08% 0
charged
R Hikse Ao
Wit omae | teye fully 3.7756 4.325 3.7756 4.243 0.00% | 98.10% 0
) charged
osrreng | 2 KGRI
NOTIOIRTD! | o il 3.7709 4.328 3.7713 4244 0.01% 98.06% 0
charged
5 25 Wsee il
NOJOROMBRIPO | 250yc fully 3.7588 4.328 3.7587 4.245 0.00% 98.08% 0
charged
s 25 SIS
NOSOROSIDRESO | “aseyemilly | 3.7672 4.329 3.7673 4.247 0.00% | 9811% | O
) charged
. i 25 WSkl
N I aoP2 | 2scye fully 3.7535 4.327 3.7537 4.244 -0.01% 98.08% 0
charged
, ‘ 25 kel
N o | 2seye fully 3.7675 4.328 3.7673 4.244 0.01% 98.06% 0
charged

L R=EH

LAl V-HFSG DR R-EE; Foftd; O-JGillbde, JoHk<, Jofitik, Jom, Jokk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage. no venting, no disassembly, no rupture

& no fire.
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P X WASIH %A | fR3)
No. Name of test items Vibration
> ¥, VN A . C| 3 I I
B Reftkzs | MHKAT Before test WA Aftertest | e | TRWE *’y]‘iﬁt
HESE o Sample Mass loss Reucodl Hik
_ = W, i
Sample No. SH JRE | JTEBIE | BRR | JTEOBIE (%) ocv Test
m (g) U, (V) m>(g) Us (V) (%) result
WL
RO | Paeniy 3.7644 4.247 3.7647 4.246 001% | 99.98% 0
charged
HikTER T
NOSKOIREUT | M eyerully 3.7874 4.244 3.7873 4243 0.00% | 99.98% | O
charged
: HkSER T
Toacl00tdra0 | levehully 3.7689 4.241 3.7688 4.240 0.00% 99.98% 0
charged
HKSER T
HOOKQIIBRED. | ™ Loy illy 3.7741 4.244 3.7739 4.243 0.01% 99.98% 0
charged
. kTR
N AROSBREM | leye tully 3.7756 4.243 3.7756 4.242 0.00% | 99.98% 0
charged
25 KT
A e | sty 37713 4.244 37711 4.243 0.01% | 99.98% 0
charged
(O33BRERD | B KTATA
NOSOKOSSBREP® | ™ 2scye fully 3.7587 4.245 3.7584 4.244 0.01% 99.98% 0
charged
OsaBRESO | B KT
N ot | 25cye fully 3.7673 4.247 3.7670 4.246 0.01% 99.98% 0
charged
oy | 2 KA
NOSOROSIDEEF2 | 2seye fully 3.7537 4.244 3.7536 4,243 0.00% 99.98% 0
charged
: 25 WoEA T
OO IIREQL | 25eye fully 3.7673 4.244 3.7672 4.244 0.00% | 100.00% | O
) charged

PAFZEH

LAt V-G DA R-IER; F-ldk; O-Joilbi, JoHE<, Jofitig, Joms, ik
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1047-08E
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35 A PRI H 44 5 ik
No. Name of test items Shock
BEIRAS MR FG Before test MG After test J R e HAgE | WA
ﬁ 1 %_n FHANTILS IR 1 L
Haan Sample Wiass Tess Residual | #£53%
Sample No. HEHS Jii F i T Ji i L (%) OOCV Test
my () U, (V) ms(g) U, (V) (%) result
HiksEeTEh
HOSCRORIERIIG | reyomily 3.7647 4.246 3.7645 4.245 0.01% 99.98% 0
charged
K BikseR
NOSKG IBREUT | teye ully 3.7873 4.243 3.7871 4.242 0.01% 99.98% 0
) charged
: Bikse R
N oorie0 | Mleye uly 37688 4.240 3.7690 4.240 001% | 10000% | O
charged
—
bt 0T Ll 3.7739 4.243 3.7741 4.243 0.01% | 100.00% 0
charged
(Os3BREM | HATETE
NOSIKOISBREM | " 1eyo uily 3.7756 4.242 3.7756 4.242 0.00% | 100.00% | O
- charged
- 25 WSBATEHL
NOSTEOSaBREP! | " asagoslly 3.7711 4.243 3.7713 4.242 001% | 99.98% 0
charged
. 25 KSR T
NOaIBRE0 | 2seye fully 3.7584 4.244 3.7586 4.244 0.01% | 100.00% 0
charged
(O5IBRESO | 2 KFERTH
NOSOKOSSBRESD | "~ aseyntulty 3.7670 4.246 3.7672 4.246 001% | 100.00% | O
charged
anREpy | B KT
NOTE S | dechly 3.7536 4.243 3.7537 4.243 0.00% 100.00% 0
charged
oL | 2 Kkt
NOSUROSIIREQL | 25eye fully 3.7672 4.244 3.7673 4.243 0.00% 99.98% 0
charged

PATAEH

H: Ll V-HFSG DA R F-i2k; O-Joilbils, JoflF=t, Jofifie, Joiksd, Joitk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1047-08E
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¥ W55 H 44 75 AR
5
No. Name of test items External short circuit
Ao it S T 5% 0 S S
P E1 g FE R AS Sl 14k L
A an G & FE AR Max. External Temperature G L
Sample No. Sample status () Test result Remark
NO350KOS3BRET Mk et 566 0 /
Q 361-00141-20 leye fully charged :
NOS0KO53BREUJ R SE AT 56.7 @) /
361-00141-20 1eye fully charged :
NO50KOS53BREO Hikseh o S 0 /
Q 361-00141-20 1eye fully charged i
NO50KO53BREQ ik sEATEN 57.0 0 /
H 361-00141-20 leye fully charged '
NOSO0KOS3BREM HiksE4Tn 55.9 0 /
W 361-00141-20 leye fully charged '
NOS0KOS3BRED4 25 kR T 56.6 0 /
361-00141-20 25cye fully charged ’
NO50KO53BREP) 25 Ksede gl
361-00141-20 25¢ye fully charged 6.8 0 /
NOS0KOS53BRES 25 IKSERTOHL
0 361-00141-20 25cye fully charged 56.9 0 /
NOS0KO53BREP2 25 IS4 Fo
361-00141-20 25eye fully charged 36.6 0 /
NOS0KOS53BREQ 25 PRSEA T 56.2 0 /

L 361-00141-20

25¢ye fully charged

AT

TE: D-fiffh; R-ESE; F-i2K; O-Jofitihk, T, Tk
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly. no rupture & no fire,

Form No.: QF-QSP-LAB-1047-08E



545 Report No.: RTN-UN-2101-4011 Page 9/11
g
¥ WA H 2 75 it
6 :
No. Name of test items Crush
R i RTHT 5t (o
g _,_l:ls};gc\ il éj:.
FEmh 4 FE AR Miss, Fiteiiial Toisiordtuto W4 ik
Sample No. Sample status (C) Test result Remark
0220BB940115 Rl 20.6 0 /
cye 50% capacity
0220BB940313 | Pk S0t 20.3 0 /
cye 50% capacity
0220BB940383 Bl 20.1 0 /
cye 50% capacity
0220BB930223 B i 20.4 0 /
cye 50% capacity
0220BB940364 PO 20.0 0 /
cye 50% capacity
0220BB930132 s 20.6 0 /
cye 50% capacity
25 1K S0%%Hk
RWRBSAOAIE | o e o 20.4 0 /
0220BB940186 W i i 20.5 0 /
cyc 50% capacity
022088940230 B 20.4 0 /
cyc 50% capacity
0220BB940499 Wl S 20.3 0 /
cye 50% capacity
ATF=H

&: D-ﬁ]@ﬁ‘; F"@k; 0-3]3@%4(, %ﬁﬂﬂ(a
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

Form No.: QF-QSP-LAB-1047-08E
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75 BRI H 45K s
7
No. Name of test items Overcharge
Fihd ' FERIRAS I as R ik
Sample No. Sample status Test result Remark
NOS0KOS53BRFKI ke 0 /
361-00141-20 leye fully charged
NO3SOKO53BRFKS8 HRTEAT 9] /
361-00141-20 leye fully charged
NO30KOS53BREV HK e T 0 /
7 361-00141-20 leye fully charged
NO50KO33BRE7Z e ts il 0 /
361-00141-20 leye fully charged
NO3S0KOS53BRET 25 RSB AT 0 /
D 361-00141-20 25¢ye fully charged
NOSOKO53BREO 25 RGEERHL 0 /
X 361-00141-20 25cye fully charged
NO30KO53BREL 25 ISEAETEM @) /
M 361-00141-20 25cye fully charged
NO50KO53BREL 25 SERFM 0 /
D 361-00141-20 25cye fully charged
BFEH
E: DAiRA;  F-lgk; O-JofitAk, Jokdk.

Note: D-Disassembly, F-Fire, O- No disassembly, no f{ire.

Form No.: QF-QSP-LAB-1047-08E




$4% %% Report No.: RTN-UN-2101-4011 e M
== 8 WASH &5 | Slhol
No. Name of test items Forced discharge
P FEIRAS WS S ik
Sample No. Sample status Test result Remark
0220BB940319 | | MISEERR 0 /
022088940500 | | HWEEML G /
02208B940229 | | HAEEME . :
0220BB940228 | | FEEEML 0 /
0220BB940315 | | HIKEEML s /
0220BB940291 | | HUEEME 2 /
0220BB940514 | | HAEEHL - :
0220BB940447 | | HKERHL 0 :
022088940480 | | HAEEHL 0 /
0220BBod0d08 | | HKSEEHL © :
0220BB940380 | , B RERHE O /
0220BB940015 | . éﬁiﬁfﬁﬁgeci & /
022088940374 | , BIMERHR 0 /
0220BB940234 | , BICEEHL & :
0220BB910262 | ,, B KEEME 2 :
0220BB910435 | , o KIELME o 0 :
0220BBI30060 | . 2 HWEEME © :
0220BB940317 | , B RIEME & :
02208B910033 | , B IERHA 0 /
M DR FRAG O-JERHE, TR

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Statement
1. R 5 o A SE LG 2R N B TR o

The test report is invalid if not affixed the official seal of the laboratory to it.
2. AR AR T TR o
The test report is invalid if it is blotted out.
3. EAERAERIETR, PO FTstE AR
The conclusion of the consignation test is only valid for the provided sample.
4. X A R MR R 2 H TR N AR B R H
Objections to the test report must be submitted to ATL Central Lab within 15 days.
5. AR EREARLRERHEIFA, AAES .
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Central Lab.

IRSEHTRETR AL AT PRA A D 2 &

Dong guan Amperex Technology Limited Central Lab
Mok F TR AR SE TR LIRS Tl e % 1 5
Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China
HLIG Tel. : +86-0769-88989149
B E Fax.: +86-0769-88989483
B4 E-mail: Lab-Service@ATLBattery.com

M HE Website : www.atlbattery.com




